
R912S-FWF                    650 - 750 FIREWALL FORWARD  ** PACKING LIST **              Rev.    March 27, 2012

P/N Description Quantity SHIPPED O/B

Sec. 1  ENGINE MOUNT 

75-RE-1-2/1 750 - 912S ENGINE MOUNT (welded assembly - 5pt) 1 [  ]
6-UL-15-2/2 650 - 912S ENGINE MOUNT (4 attach points)
22001-13 ROTAX ANTI VIBRATION  MOUNTS                                               6 [  ]
E1-1X/1 STEEL BRACKETS  qty=1L + 1R 2 [  ]
E2-1X /0 DYNAFOCAL ENGINE MOUNT BRACKETS 2 [  ]
AN4-6A 1/4" BOLTS (750 top bolts thru cabin frame) 2 [  ]
AN4-10A 1/4 BOLTS (E1-1X to E2-1X section 2) 4 [  ]
AN6-7A 3/8  BOLTS 4 [  ]
AN6-32 3/8 BOLTS 4 [  ]
AN6-20 3/8 BOLT  (front) 2 [  ]
AN365-428    1/4” SL NUTS 6 [  ]
AN365-624      3/8” SL NUTS 4 [  ]
AN310-6 CASTELLATED NUTS 6 [  ]

AN960-416 1/4” WASHERS 4 [  ]
AN960-616 WASHER (1@AN6-20; 2@AN6-32)      10 [  ]
AN970-6 PENNEY WASHER 6 [  ]
AN380-3-3 COTTER PIN 1/8" (MS24665-283) 6 [  ]

Sec. 2 OIL TANK /BOLT ENGINE TO MOUNT 

6UL11-5/0 OIL RESERVOIR BRACKET (ref. 6-UL-20) 1 [  ]
M10X1.50X30  CAP HEAD BOLT  ( Ref. 6-UL -15) 4 [  ]
HAS-84 6” GEAR CLAMP (Ref. 6-UL-20) 2 [  ]

Sec. 3  MUFFLER 

912S-MUFF Muffler assembly (2 FRONT & 2 REAR ELBOWS) 1 [  ]
938-795 SPRINGS 8 [  ]

Sec. 4  RADIATOR

995-697 ROTAX  RADIATOR  5.59x16.34x1.93" 1 [  ]
6UL11-1/0 UPPER RADIATOR BRACKETS (Ref. 6-UL-21) 1L + 1R 2 [  ]
6UL11-2/0 LOWER RADIATOR BRACKET (Ref. 6-UL-21) 1 [  ]
6UL11-6/0 BOTTLE BRACKET (Ref. 6-UL-21) 1 [  ]
6UL11-8/0 COOLANT RADIATOR ELBOW (welded assembly) 1 [  ]
15173 PLASTIC RAD EXPANSION BOTTLE 1 [  ]
FLT-64 1/4" CLEAR HOSE (for rad expansion bottle) qty=2ft 1 [  ]
672-006ZP LOCK WASHER   (for rad bolts M10x20x1.5)                                        2 [  ]
366-772 BOLTS M10x20x1.5 2 [  ]
316-070 ANTI - VIBRATION MOUNT - metric -(Ref. 6-UL-21) 4 [  ]
156-014ZP M6 NUTS (for vibro stop 316-070)                                     4 [  ]
672-004ZP METRIC LOCK WASHERS (for vibro sotp 316-070) 4 [  ]
HDS-16 1" HOSE CLAMP FOR RAD HOSE 6 [  ]
HH-16 1" RADIATOR HOSE, qty=7 feet 1 [  ]
    

Customer:___________________________

Zenair Ltd, Huronia Airport, Midland ON L4R 4K8  tel 705-526-2871 fax 705-526-8022 Page 1 of 3



R912S-FWF                    650 - 750 FIREWALL FORWARD  ** PACKING LIST **              Rev.    March 27, 2012

Sec. 5  OIL COOLER                                   

950-580 OIL TANK FITTING (bent socket assembly) 2 [  ]
840-449 NIPPLE 13.2/9.5 - M14X1.5 1 [  ]
230-385 GASKET RING A14X1.8 1 [  ]
886-029 OIL COOLER 5.15" high x 8.5" wide x 1.6" thick 1 [  ]
139-8B 90 DEGREES OIL FITTING 2 [  ]
6UL11-3/0 COIL COOLER BRACKET 1 [  ]
853-725 OIL LINE  CLAMPS SP17/9 6 [  ]
956-391 OIL LINE 12MM X 1500mm (each length) 2 [  ]
242-871 MOUNTING NUTS M22 x 1.5 4 [  ]
AN3-7A BOLT, SL NUT, WASHER (for 6UL11-3 to E2-1X) 3 [  ]
AN960-10 3/16” WASHERS 6 [  ]
AN365-1032 SL NUTS 3 [  ]

Sec. 6  PROPELLER                               

70" WARP NP 750 - 3 BLADE 70" PROP W/ NICKLE LEADING EDGES 1 [  ]

68" WARP NP 650 - 3 BLADE 68" PROP W/ NICKLE LEADING EDGES

MH PROP BOLTS 8X120 w/ drilled heads 1 [  ]

SABER 2 PROP EXTENSION 2" 1 [  ]

A006075 ROUND NECK NUT M8   qty=6 1 [  ]

UHS-9WD 9" FIBERGLASS  SPINNER ASSEMBLY 1 [  ]

Sec. 7   THROTTLE  & CHOKE

A-820 THROTTLE  - FRICTION LOCK CONTROL (Ref 6-UL-
23)

1 [  ]

6UL5-4/0 ANGLE (extrusion = 950mm long) Ref drawing 6-UL-10 2 [  ]

6UL10-1/1 THROTTLE BELLCRANK (welded assembly) 1 [  ]
6UL10-2/0 THROTTLE BEARING (1L + 1R) 2 [  ]
6UL10-4/0 THROTTLE ROD 1 [  ]
6UL10-5/0 THROTTLE ATTACH DOUBLER 2 [  ]
6UL10-6/0 THROTTLE ATTACH 2 [  ]
6UL10-7/0 THROTTLE HOLDING RING 1 [  ]
6UL10-8/0 INCOMBUSTABLE CLOTH 1 [  ]
6UL10-9/0 THROTTLE ATTACH BOLT (lef side for A-820) 1 [  ]
6UL10-10/0 CHOKE CABLE CONNECTOR 1 [  ]
6UL10-17/0  FLEXIBLE HOUSING  length =2000mm 1 [  ]
6UL10-18/0 1/16” CABLE  WITH ENDS 4 [  ]
6UL12-2 1/4" CABLE ADJUSTER  (for throttle cable thru firewall) 1 [  ]

A740-BLK PUSH/PULL CHOKE CABLE 1 [  ]
310-353 CABLE HOLDER (ref 6-UL-11) 5 [  ]
20-E-8-5/4 CABLE ADJUSTER SLEEVE (ref,.6-UL 10 and 6-UL-23) 5 [  ]
AN380-2-2 COTTER PIN  1/16" (MS24665-132) for 6UL10-4 2 [  ]
A5 5/32" RIVET 70 [  ]

Zenair Ltd, Huronia Airport, Midland ON L4R 4K8  tel 705-526-2871 fax 705-526-8022 Page 2 of 3



R912S-FWF                    650 - 750 FIREWALL FORWARD  ** PACKING LIST **              Rev.    March 27, 2012

Sec. 8  COWLING / AIR FILTER

SP 2704 AIRFILTER  K&N conical air filters  (52mm) 2 [  ]
6UL25-5/2 912S FIBERGLASS COWL (top and bottom) 1 [  ]
6UL25-2/1 DOOR OIL  t=.040" 1 [  ]
6UL25-3/1 DOOR OIL HINGE 1 [  ]
AJW5-40 DZUS WITH WINGS (for oil door) Ref. 6-UL-25 1 [  ]
S5A-225 DZUS SPRINGS 1 [  ]
MS21059L3 NUT PLATE 25 [  ]
AN525-10R8 SCREW 25 [  ]
116-208 WASHER 25 [  ]
116-108 GROMMET 25 [  ]
A4 COUNTERSUNK  FLUSH RIVETS FOR NUTPLATE 120 [  ]

Sec. 9  FUEL SYSTEM

40105 FACET FUEL PUMP 1 [  ]
AN816-6-2D AN Adapter  6 To 1/8 NPT 1 [  ]
6UL12-1/0 GASCOLATOR (with 1/8" NPT) 1 [  ]
125-6A COUPLER (fuel pump and gascolator) 3 [  ]

CAV-110 FUEL DRAIN (for 6UL12-1) 1 [  ]
FLH-6 3/8" FUEL LINE HOSE   Qty = 6ft 1 [  ]
MS21919-DG12  PADDED CLAMP for fuel line  7/8” 6 [  ]
HS-6 CLAMPS 3 [  ]
A6 3/8" ALUMINUM BLIND RIVETS 6 [  ]
AN3-4A BOLTS 4 [  ]
AN960-10 3/16" WAHSERS 10 [  ]
AN365-1032 S.L. NUTS 4 [  ]
6-UL DRAWINGS 912S-650-750  1 [  ]

Zenair Ltd, Huronia Airport, Midland ON L4R 4K8  tel 705-526-2871 fax 705-526-8022 Page 3 of 3


